EZGO]

A Textron Company

SERVICE PARTS

MANUAL

Industrial 640 605510

Electrite T hree W heeled vVvehtiteles

ISSUED: JULY 2006 REVISED: SEPTEMBER 2009






SERVICE PARTS MANUAL

ELECTRIC THREE WHEEL
UTILITY VEHICLES

INDUSTRIAL 640

STARTING MODEL YEAR 2007

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O0.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..\ttt ettt e et e vii
ILLUSTRATED PARTS BREAKDOWN . . . . oottt ettt et e e et e e et ix
ACCELERATOR . . oottt ettt e e e e e e e A-1
BATTERY CHARGER - PORTABLE . . . . .ottt t ettt e e e et B-1
BATTERY CHARGER - ON BOARD . . . . ..ttt t ittt ettt et e e et e B-3
BOD Y . e C-1
BRAKE S . ...ttt D-1
DIRECTION SELECTOR. . . . .\ttt ettt e e ettt e et e e e e e e E-1
ELECTRICAL SYSTEM . . . .\ttt ittt e ettt et e e e e e F-1
ELECTRONIC SPEED CONTROL . . . ..ttt ettt ettt e e e et e G-1
FRONT FORK AND STEERING . . . . ..ttt ettt e ettt e et et e H-1
MOTOR . . ittt ettt J-1
REAR AXLE . . ittt K-1
WHEELS AND TIRES . . . . .ottt ettt et e e et e e e e e e e e e L-1

Service Parts Manual Page iii



TABLE OF CONTENTS

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

Front Of Vehicle

To
Electronic
Speed
Control

Part of Frame

To Brake
Lever

RefAcl 16

Page A-1 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 FOOT PEDAL.....cooiuititieieieeees et et ss et e e ess e s eesssesassesensesnens 1
2 ABRASIVE STRIP .....couttiiimeireieiseseeseeseissesssee s ssess et asse s ssssseenes 1
3 BUSHING ... oottt 3
4 NYLON WASHER, 1/2" ...cteieieereeieeiesesessessesssesseesessessssssss s ssessessesesssseneenns 2
5 B0772-G4 PIVOT SHAFT, 1/2" DIA. X 17" LG w.euceeeeeeereereeseeseeiesesseseesee s essesesssseeenes 1
6 COTTER PIN, 3/32" X 1" LG ..eueuciieereeeineieeseieissieesessesssssssses s sssessess s 2
7
8 CONTROL ARM.....cooouiiiiiiieiieeisee ittt ss st 1
9 BUSHING ..ottt 2
10 PIVOT SHAFT, 1/2" DIA. X 16" LG c.euevuerciieeerceeeseieeeiseesesseseee s esseesessssssecans 1
11 COTTER PIN, 1/8" X 1 1/4" LG c.treereeeeeeeereeeereeeereeeeeeeeneseeses st sessssnenes 1
12
13
14 CONTROL LINK ..ottt 1
15 CLEVIS PIN, 5/18" X 1" LGi..eeeeereeeerceeeeseeseeseseseesessesesesseseesssesssseesssssnsssssssesneens 2
16 COTTER PIN, 3/32" X 1" LGi...ovueviieiieeiieieeeeieee sttt 2
17
18 B0182-G1 CLEVIS YOKE ... euituiuireiisteeseses ettt ettt 2
19 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 1.eoceeeecirieeieeeieeeeese et 1
20 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccurvrrerrrrieesreeecineseneeeseneseesees 1
21 CLEVIS PIN, 5/18" X 13/168" LG ...euverreeceeeieeereieiseieeseseeseseeseseeseseesese s ssnsesneens 1
22 COTTER PIN, 3/32" X 1" LG ..etuiuieeiiecirieteeseesee e 1
23 CLEVIS PIN, 5/18" X 7/8" LG ... eereeereeeeeeeereeeereaeenessesessssessesessessssessseenssessssesneens 1
24 BRAKE EQUALIZER .......cocuiueiieeeeieeneseeseseessseesssetssssesssesssssssssessssessssesnssessssesnsens 1
25 B5428-GOT| | EXTENSION SPRING ......cuiuiuriiriireeseesecsnesnsesesseeseesesessessassessesssesesse s ssanens 1
26 31855-G1 SPRING LINK.....eeieetieeeeseiseeseeseetses st 1
27
28
29
30 CLEVIS YOKE ...ttt sttt 4

Service Parts Manual Page A-2


.?sku=32277G1
.?sku=21531G2
.?sku=70581G01
.?sku=70581G01
.?sku=00771G2
.?sku=30772G4
.?sku=10387G2
.?sku=10387G2
.?sku=10387G2
.?sku=32279G1
.?sku=70581G01
.?sku=70581G01
.?sku=30772G3
.?sku=10387G9
.?sku=30783G1
.?sku=14443G3
.?sku=14443G3
.?sku=10387G2
.?sku=10387G2
.?sku=10387G2
.?sku=30182G1
.?sku=30182G1
.?sku=10386G3
.?sku=10387G2
.?sku=10387G2
.?sku=10387G2
.?sku=14443G3
.?sku=14443G3
.?sku=30779G1
.?sku=35428G01
.?sku=30182G1
.?sku=30182G1

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 D g BOLT, 5/16 = 18 X 4" LG ..ottt 2
32 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....c.cveveirreirereieeeiseiesieee e 2
33 CLEVIS PIN, 5/168" X 13/16" LG ....ucuerieiieeireeeieieiseie e 4
34 COTTER PIN, 3/32" X 1" LG .. eveieeerieereseeeeeisesesseiseses s sssessssssessesnns 4
35
36 B0177-G1 EXTENSION SPRING .....coovuititieeirieiseieseisiesssse st sssssse st sse e 1
37 CLEVIS PIN, 5/16" X 13/168" LG ....cuveicererirenceeieinecie s 1
38 COTTER PIN, 3/32" X 1" LG ..eureireereieerereeseieiesesse s ssssssessess s sssesssssssssesans 1

Page A-3

Service Parts Manual



.?sku=00441G8
.?sku=10386G3
.?sku=10386G3
.?sku=10387G2
.?sku=10387G2
.?sku=30177G1
.?sku=10386G3
.?sku=10386G3
.?sku=10387G2
.?sku=10387G2

ACCELERATOR

Service Parts Manual Page A-4



BATTERY CHARGER - PORTABLE

Ref Bel 16

Page B-1 Service Parts Manual



BATTERY CHARGER - PORTABLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 502712 BATTERY CHARGER, LESTER, 24 VOLT, PORTABLE

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: USA 001-402- 477-8988, FAX: 001-402- 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-2


.?sku=602712

BATTERY CHARGER - ON BOARD

Ref Bel 16

Page B-3 Service Parts Manual



BATTERY CHARGER - ON BOARD

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 50270 BATTERY CHARGER ASSEMBLY, LESTER, 24 VOLT

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: USA 001-402- 477-8988, FAX: 001-402- 474-1769
Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-4


.?sku=602707

See FRONT FORK and | |
STEERING Section ~_|

Item 27 Includes Items 28 - 32

Ref Bod 16-1

Page C-1 Service Parts Manual



BODY

/
\ //.\/ PINTLE HITCH
/\7/////

: :
) '.
%\ _ ,/;;{U \\* i r..‘]

L
S\
VB

4 LT
&=

I
NG

‘E' HITCH

Ref Bod 16-2

Service Parts Manual Page C-2



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 LOAD DECK ......ciuttieenteeeeieeseeees e see e esesees e st e ss s s s sseesseeesseesssessans 1
2 GALVANIZED STEEL LOAD DECK ... 1
3 STAINLESS STEEL LOAD DECK ....covuuiuiieeereeeeneeseseseseseseeseseeseseenesesssseeeens 1
4 00753-G3 SCREW, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL).....oooeveiririereereieereieeeene. 1
5 00559-G8 WASHER, 5/16" ..ottt 1
6
7
8 BODY PANEL, RH SIDE (IF EQUIPPED WITH ONBOARD CHARGER) .......... 1
9 BODY PANEL, RH SIDE (IF EQUIPPED WITH PORTABLE CHARGER) ......... 1
10 BODY PANEL, LH SIDE ..ottt ssssessenans 1
11 D 5 BOLT, 1/4 = 20 X 3/4" LG w.oovoveeeeeeeeeeeeeeeeeeeesee e seesaes s 2
12 SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL)......ceviuriereiereieieieieieieene. 2
13
14 33750-GO1 | FRONT TRAY ..ot 1
15 LOCK NUT, 1/4 = 20 ...ttt sese s sss s sssessssessssesneens 28
16
17
18 32574-G1 CHARGER MOUNT DOOR ASSEMBLY ..o 1
19
20
21 SCREW 1/4 - 20 X 5/8" LG (STAINLESS STEEL)....cceveieeeireiereireieeseeseeseeenn. 4
22 LOCK NUT, 1/4 = 20 c..eiuiieieieiciieee sttt 4
23 22524-G1 FOAM TAPE (CUT TO 1" LG) cvuvveeeeeeeeeeeeecesss s 1
24 TRIM, BLACK (CUT TO 3 1/2" LG) covuvevieveeeieieieieie e 1
25
26 B3291-GOT | LADDER KIT (4 STEP) ...coouuiieieeieeieieecseeeiessse e 1
27 LADDER KIT (6 STEP) (INCLUDES ITEMS 28 - 32)......c.cooveeveeecenereeicienn. 1
28 32556-G1 COUNTER WEIGHT ..ottt ettt 1
29 00659-G2 BOLT, 1/2 - 13 X 2 1/4" LG (STAINLESS STEEL) ....covvurrrrieerneeeerneeneenes 3
30 WASHER, 1/2" (STAINLESS STEEL) ... 6

Page C-3 Service Parts Manual


.?sku=35700G01
.?sku=31051G1
.?sku=31051G2
.?sku=33738G01
.?sku=33738G02
.?sku=33739G01
.?sku=00414G6
.?sku=16705G4
.?sku=11027G2
.?sku=32574G1
.?sku=16705G2
.?sku=14390G4
.?sku=22280G1
.?sku=33291G01
.?sku=33291G02
.?sku=00679G3

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 00891-G4 LOCK NUT, 1/2 = 18ttt 3
33

34 B0931-G1 BACKREST FRAME .......ouuiiiirieiniiiteeteetse ettt 1
35 CUSHION, BACKREST .....coutititieinineseieesesessieesesssiesssssesees s ssssessesssssssesssassees 1
36 00126-G6 SCREW, #12 - 11 X 8/4" LG ...evvieeeieieeie et 3
37

38 D0288-G§ BOLT, 7/16 - 14 X 1" LG 1ottt 4
39 LOCK WASHER, 7/18" .. ..eiueeeeeeieeeeieeneseieseseseee s ssse s sse s ssssesneens 4
40 NUT, 7/16 = 14 oo ettt et ee et en e en e 4
41

42 NAMEPLATE, E-Z-GO (INCLUDES ITEM 43).....c.cocoiieirieireieireeiseie e, 1
43 23093-G1 DOUBLE SIDED TAPE (CUT TO LENGTH) ..o 1
44

45 * SERIAL NUMBER PLATE ..ottt 1
46 RIVET, 1/8" X 11/32" LG (ALUMINUM) ......coovimiirriieisisieeeieceeeeei e 4
47 LABEL (INDUSTRIAL) «...cettutceceeseeeeeeneseeseseesesesssseesssessssessssesssssssssessssesssesscens 2
48

49 B1127-G1 LABEL (DIRECTION SELECTOR).......c.ccriuieirriiriseiseisssssessssssesssssesssssssnens 1
50 LABEL (CHARGER OPERATION INSTRUCTIONS).......ccovurueeereeeireeneneeeereeneens 1
51 LABEL (SAFETY/OPERATION INSTRUCTIONS).......ciiiuniririeereeerceereeeeenene 1
52 LABEL (CHARGER WARNING) -.....uruiiutieceniaeieese e esese s eese e 1
53

54 SIDE RAILS.....coiitiiiiieieieteie ettt 2
55

56 PINTLE HITCH KIT (INCLUDES ITEMS 58 - 61) ....cocuivieieeeieisieie e 1
57 30817-G1 PINTLE HITCH ..ottt 1
58 D0427-G4 BOLT, 3/8 - 16 X 1 1/2" LGttt 4
59 WASHER, 3/8" .....eeueeeeieeeeeeeeeeee st ees s sse s ee s seesseeesseeanseeenas 8
60 LOCK NUT, 3/8 = 16...euiiueeriiiceeineeeeteiseseieesessse et ssssse et sssseseens 4

Service Parts Manual Page C-4


.?sku=30931G1
.?sku=30917G2
.?sku=00288G8
.?sku=00566G2
.?sku=00532G7
.?sku=71037G02
.?sku=10570G9
.?sku=35432G01
.?sku=31127G1
.?sku=27493G01
.?sku=34359G01
.?sku=25775G01
.?sku=31158G2
.?sku=32980G04
.?sku=00427G4
.?sku=00560G1
.?sku=11098G5

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

61

62

63 'E' HITCH KIT (INCLUDES ITEMS 65 - 68) ........oovveoereeeeeeeeeeereeeseeee e 1
64 | B3731-Go1 B HITCH oo 1
65 | D ; BOLT, 3/8 - 16 X 1 3/4" LGi.vvoooeeeeeereeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeese e 4
66 | D0560-Gi WASHER, B/8" ......oovvoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e eeeeeeeeeeseeeee e eeenenen 8
67 LOCK NUT, B/8 = 16.....vveooeeeeeeeeeeeeeeeeeeeeeeeee e eeee e 4

Page C-5 Service Parts Manual


.?sku=33732G04
.?sku=33731G01
.?sku=00427G6
.?sku=00560G1
.?sku=11098G5

BODY

Service Parts Manual Page C-6



BRAKES

1 - Includes ltems 4, 6 - 26
2 - Includes ltems 5 - 26
23 - Includes ltems 24, 25

Front Of Vehicle

Ref Brk 16

Page D-1 Service Parts Manual



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 BRAKE ASSEMBLY, L.H. (INCLUDES ITEMS 4, 6 - 26) ....c.ccooovurieiirieiriciennnns 1
2 BRAKE ASSEMBLY, R.H. (INCLUDES ITEMS 5 - 26).......ccooiiuririnincirinicinenenns 1
3
4 BACKING PLATE, LH. ..ttt 1
5 P2518-G1 BACKING PLATE, RH. ..ot 1
6 D2516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 7 = 9) ..o 1
7 ADJUSTER BODY (INCLUDES ITEMS 8, 9)......coovvivrrierieieceieieeen. 1
8 ADJUSTER BOLT ..ottt 1
9 PISTON ANCHOR ......oooviiiiiieiieieieieeeie e 2
10 LOCK WASHER, 1/4" (STAINLESS STEEL)......ceuirieurerecieiereeiesiseeeeenes 2
11 NUT, BMM .....coovoiiieieciciceese e 2
12 ADJUSTING BOLT CAP ..ottt 1
13
14
15 ACTUATING LEVER ..ottt 1
16 LEVER PIN ..ottt 1
17 U CLIP o 1
18 SLIDING BLOCK ..ottt 1
19 P2511-G1 DUST COVER ....ovoieieiieieieie e 1
20
21 TENSION PIN ..ottt 2
22 SPRING CLAMP ..ottt 2
23 BRAKE SHOE SET (INCLUDES ITEMS 24, 25) ......cccceooiuiuriniincininiecieeenns 1
24 P3355-G1 BRAKE SHOE (LEADING).......ooiuiiiiaeirrineieeiseieseesesseis s 1
25 23355-G2 BRAKE SHOE (TRAILING) ......ocooivuiriiinieeieeessieeie e 1
26 17290-G1 BRAKE SPRING .......ciuiiiiieieiciiee et 2
27 BOLT, 5/16 = 24 X 3/4" LG ... 4
28 LOCK NUT, 5/16 = 24 ..ot 4
29
30

Service Parts Manual Page D-2


.?sku=20938G1
.?sku=20938G2
.?sku=22519G1
.?sku=22518G1
.?sku=22516G1
.?sku=22520G1
.?sku=17287G1
.?sku=17289G1
.?sku=00664G7
.?sku=13632G1
.?sku=17294G1
.?sku=22512G1
.?sku=22513G1
.?sku=22514G1
.?sku=22515G1
.?sku=22511G1
.?sku=17292G1
.?sku=17291G1
.?sku=23398G1
.?sku=23355G1
.?sku=17083G1
.?sku=15126G1

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 BRAKE DRUM AND HUB ASSEMBLY ......cvoviiiuiieiieceeieieieieieeeieie e 1
32
33 WASHER, 13/16" ..ottt 2
34 WASHER, 1 3/8" O.D. X 21/32" ...ttt 2
35 : 3 CASTELLATED NUT, 5/8 = 18 ... 2
36 COTTER PIN, 1/8" X 1 1/2" LG oo 2

Page D-3 Service Parts Manual


.?sku=19186G2
.?sku=15485G1
.?sku=15487G1
.?sku=612928
.?sku=10387G1

BRAKES

Service Parts Manual Page D-4



DIRECTION SELECTOR

Item 1 Includes ltems 2 - 25
Iltem 2 Includes ltems 3 - 6

Ref Dsl 16

Page E-1 Service Parts Manual



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 25) ........c.couc....e 1
2 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 - 6)......covurrereenennn: 1
3 STOP ettt 2
4 LOCK WASHER, 1/4" (STAINLESS STEEL) ......ccveveveeeveeeeeeeeereeeee 2
5 D 5 NUT, 1/4 = 20 ...ttt 2
6 * BOARD AND CONTACT ...couvuiiieieeisiniseiseise s 1
7 CAM ettt 1
8 SHAFT ..ottt 1
9 WASHER, 3/8" .....eeuerteeeeeeeeeeeeteeet s eses s se s s e sssese s ss e sseesnsesnens 1
10 LOCK NUT, 3/8 = 24 ......iiueieeiceeeseeeeee ettt senseeeeas 1
11 20757-G1 18 GA WIRE (RED, 7 3/4") c...oeoeeeeeeeeeeeeeeeeeeee s ses s 1
12
13 D 3 SCREW, #6 - 32 X 1 3/4" LG ...covuvreieieieseeeieie e 4
14 SPACER .....ovrtieieese sttt 4
15 LOCK WASHER, #6 ....eveuecareeneereseeneseeseseensseenssssssssesesssssessssesssssssssesssenes 4
16 NUT, #6 = 32 ..ottt 4
17 10606-G2 MICRO SWITCH (HEAVY DUTY) ...coimieiiiieieieieiieseesse e 2
18 SCREW, #6 - 32 X 7/32" LG ..ot 4
19 FASTON TAB, 5/16" X 5/16" ....viireeeerieieieireseicie s seesssesesens 3
20 LOCK WASHER, #6 ......cueueireeeeieeresceeteesessieesesessiessessesessssssessssssssesssssssenas 4
21 32043-G1 BUZZER BRACKET .....couivuiimiiiiiieeieseie s issesessessss st 1
22 REVERSE WARNING BUZZER........ccoiiuniiniieiniieineeeieeeeieeiee e 1
23 SCREW, #6 = 32 X 1/2" LGi..eveereeereesrereseeneseeneseenessessseenessesssesssssssssssnssesnees 2
24 LOCK WASHER, #6 .......couvueuieriieeiieeisese s sssse s 4
25 NUT, #6 = B2 ..ot ses s es e 4
26
27 DIRECTION SELECTOR HANDLE ..........ovucvurieeieeieeeeeseeeessiesss s 1
28 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL)......ccceveveirerrieieeeseeeiseieien. 1
29 SPACER . ...ttt 3
30 SCREW, 1/4 -20 X 2 1/2" LG (STAINLESS STEEL)....ceevevireieeeeeereeeieveeieieas 3

Service Parts Manual Page E-2


.?sku=32042G2
.?sku=14651G1
.?sku=24940G1
.?sku=00565-G7
.?sku=00414G6
.?sku=12835G1
.?sku=19470G1
.?sku=00560G1
.?sku=14390G1
.?sku=00645G6
.?sku=12806G1
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=00567G3
.?sku=17940G1
.?sku=00138G4
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=19886G1
.?sku=00740G4
.?sku=30318G2
.?sku=00753G7

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 WASHER, 1/4" (STAINLESS STEEL) ....cootiueueiieeieieiieeieieeee e 3
32 LOCK NUT, 1/4 = 20 ...cuuieieeieieeiseeeiseesesee st sse e 3
33
34
35 D 3 LOCK WASHER, 5/16".........oocueeeeeeeeieeeeeeesesesiessesee s ssas s 4
36 JAM NUT, 5/16 = 18ttt 4

Page E-3 Service Parts Manual


.?sku=01110G01
.?sku=00550G1
.?sku=00565G8
.?sku=00544G3

DIRECTION SELECTOR

Service Parts Manual Page E-4



ELECTRICAL SYSTEM

ON BOARD BATTERIES

i

[n

@ @ ©

Battery
5 Terminal

Ref Ele 16-1

BATTERY TERMINAL

Control
Harness

LIFT OUT BATTERIES

MOTOR TERMINALS

KEY SWITCH

1

[

@ Q @

87

89. - 95
93\\\9— - 94
L "
- | 92 91
90

Page F-1

Service Parts Manual




ELECTRICAL SYSTEM

Ref Ele 16-2

31 - Incudes ltems 33 - 45
32 - Includes ltems 33 - 50
) 51 - Includes ltems 52 - 65

33

Y
N

LIGHT SWITCH 1

STROBE LIGHT

| S Hitch Panel
\ \\

TAILLIGHT

Service Parts Manual Page F-2



ELECTRICAL SYSTEM

80

(1
F.

0

HORN BUTTON

Item 67 Includes Items 68 - 71
Item 73 Includes ltems 74 -75

HOUR METER AND
STATE OF CHARGE METER

Ref Ele 16-3

Page F-3 Service Parts Manual



ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 17421-G KEY SWITCH (INCLUDES ITEMS 2 = 4) ....ccuiiiiieieineiecieeeeeseiesse s 1
2 * PAL NUT <.ttt sttt 1
3 17137-G1 FACE NUT, 3/4 = 20 ..ottt 1
4 IGNITION KEY ..ttt 1
5 ON/OFF PLATE ....oovttieiteiei sttt 1
6
7
8 31114-G2 CABLE RETAINER .....vuttietieetseisess ettt sttt 3
9 RIVET, 3/16" X 7/16" LG ..evvueereenireeeseeneseissseeseseissssessssessseesssessssessssessssessssesnsens 3
10 WIRE TIE .ottt 10
11 WIRE TIE ADHESIVE BASE .......ouiiiiiiiieieieieieieiseeie e 7
12
13 11845-G3 INSULATED CABLE CLAMP, 3/4" ..ot 2
14 RIVET, 3/16" X 7/16" LG -..veuceieeeirceeiseeniseieeseesee s 2
15 LOCK WASHER, 5/16" (SILICON BRONZE) ........cceviuriiieieirieieieie e 4
16 D g WASHER, 5/16" (SILICON BRONZE)........euiiniuriireeinsensseesisinssesseessesseesseseeees 8
17 BATTERY HOLD DOWN .......oocuiiiiiiiiiicieie et 1
18 BATTERY HOLD DOWN ROD, 5/16 = 18......ccuiuriiiriiiriiirineisiseesiseie s 1
19 D 3 WASHER, 5/16" ..ottt 1
20 NUT, 5/16 = 18 ....eieviiiiceeiieseee sttt 4
21 NUT, 5/16 = 18 ..o.vuivviiiiieeiieieie ittt 8
22 CONTROL HARNESS ..ottt 1
23 FUSE (15 AMP) ...ttt es ettt et neaenees 2
24 POWER HARNESS (ON BOARD CHARGER)........c.ccruriririeereeeneeeeeeeseeeseneens 1
25 6 GA WIRE (BLACK, 18 1/4") ....cuiiirieeiiiiieieiieieieisseie e 1
26 6 GA WIRE (BLACK, 8 3/4") ....cviiiieeeeieieieieieeee e 2
27 POWER HARNESS (PORTABLE CHARGER) .......ccooiuiiiiieieieieeeie e 1
28
29 32684-G1 10 GA WIRE (BLACK, 18 1/2") w..ouieeireieieiieiseiseissie e 1
30

Service Parts Manual Page F-4


.?sku=17421G1
.?sku=17063G1
.?sku=30533G1
.?sku=00852G1
.?sku=00852G1
.?sku=17618G1
.?sku=20058G1
.?sku=00852G1
.?sku=00852G1
.?sku=00993G01
.?sku=00565G8
.?sku=31387G1
.?sku=30429G2
.?sku=00642G8
.?sku=00532G3
.?sku=00702G2
.?sku=32626G1
.?sku=18392G1
.?sku=32615G1
.?sku=31178G1
.?sku=31178G2
.?sku=32642G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 32984-G02 | LIGHT KIT (INCLUDES ITEMS 33 - 45) ..ot 1
32 32984-G03 | LIGHT KIT (W/LIFT OUT BATTERIES) (INCLUDES ITEMS 33 - 50).................. 1
33 LIGHT SWITCH ASSEMBLY ...ttt 1
34 HEAD LIGHT ASSEMBLY ..ottt 2
35 LOCK WASHER, .....ouiiiiiiiiiieiieieiei ettt 2
36 NUT, 2/2 = 13 1iieivieeeeteeeee ettt 2
37
38 TAILLIGHT ASSEMBLY ...ttt 1
39 D0513-G4 SCREW, #8 - 18 X 1 1/2" LG weevivieieieieeieieieississ s 2
40 00180-G6 SCREW, #10 - 24 X 3/4" LG ... 4
41 WELL NUT, #10 = 24 ..ottt 4
42 LIGHT BULB ..ottt 1
43 WIRE HARNESS (LIGHTS) ..eiiiieeeieeeeeceeee e 1
44 WIRE TIE ADHESIVE BASE .....cooviviiiiieieiieieieieete e 4
45 WIRE TIE ..ttt 12
46
47 WIRE HARNESS (LIFT OUT BATTERIES) .....ccvoviieiriiieieieeeeieseeeie e 1
48 TAB ADAPTOR ...ttt ittt 1
49 33208-G02 16 GAWIRE (WHITE, B") ....cviiiieiiieieieeeeisese s 2
50 16 GA WIRE (BLACK, B") ...ecuiriviiiseieieieseieisseseieissseseee sttt 2
51 STROBE LIGHT KIT (INCLUDES ITEMS 52 - B5).......coiiuriiinieineeereeeeeeeneneen. 1
52 25617-G01 STROBE LIGHT ASSEMBLY ..ottt 1
53 SCREW, #10 = 32 X 1/2" LG ..eevtieeeiieiieeieieeieie ettt 3
54 00594-G5 LOCK WASHER, #10 ....voiieeieiieeeicieieisessissses et sseens 3
55 00672-G4 NUT, #10 - 32 (STAINLESS STEEL) «...cvevvieieieiinieieiseeseieeesssse s 3
56 STROBE MOUNTING BRACKET ........coviviiiriieiiecieie e 1
57 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL)......ocoeveveererereeereens 2
58 WASHER, 1/4" (STAINLESS STEEL).....coeovoveteeeeeeeeeeee e 2
59 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cciuriuririrrereirceieeneenceessseieeeens 2
60 TAB ADAPTER ...ttt 1

Page F-5

Service Parts Manual



.?sku=18431G1
.?sku=30394G1
.?sku=00556G3
.?sku=00533G1
.?sku=22288G1
.?sku=00513G4
.?sku=00739G1
.?sku=21759G1
.?sku=32985G01
.?sku=20058G1
.?sku=17618G1
.?sku=33021G01
.?sku=17902G1
.?sku=17902G1
.?sku=33208G02
.?sku=33208G01
.?sku=33212G01
.?sku=00156G4
.?sku=33201G01
.?sku=00753G7
.?sku=00660G7
.?sku=00654G2
.?sku=17902G1
.?sku=17902G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 16 GA WIRE (RED, 41") ....cviuiiirieeiiiiieieiseeieie st 1
62 16 GA WIRE (GRAY, 83") ....cvvieieiieiceeieisie e 1
63 FUSE HOLDER ......oiiiiitieeeis ettt 1
64 WIRE TIE ..ottt 9
65 33203-G0 16 GA WIRE (GRAY, 48") ...ttt 1
66
67 33587-G01 | STATE OF CHARGE METER ASSEMBLY (INCLUDES ITEMS 68 - 71) ........... 1
68 STATE OF CHARGE METER (24 VOLT) ..ocuiiviuieieeieeceeieeetee e 1
69 TAB ADAPTER ...ttt 1
70 25978-G62 18 GA WIRE (RED, 12") ....ouiiiiiiieeiniieeeeseieeseisese st 1
71 MOUNTING PLATE ...oviiiiiiieiieseietsieteie ettt 1
72 SOC FUSE HARNESS ...ttt 1
73 33586-G01 | HOUR METER ASSEMBLY (INCLUDES ITEMS 74 = 75) ...cuconieriieeieeneeineeens 1
74 HOUR METER (18 - 60 VDC)...c.cviviviieieriereteeeietee et 1
75 MOUNTING PLATE ...ooiiiiiieieeseieieeeieie ettt 1
76
77 HORN ASSEMBLY .....ootiiiiireitiee sttt et esssese s s sssesnens 1
78 25978-G91 | 18 GA WIRE (ORANGE, 12")....cciiuiiiiiiieeiieieieiei et 1
79 35111G01 18 GA WIRE (YELLOW/RED, 12")......cuiiuiiieiinireiniseineseissssissssissss s 1
80 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....ccvovveiereiiieieieireisieeie e, 1
81 LOCK NUT, 1/4 = 20 ...coocviieieicieieieeie et 1
82
83 HORN SWITCH ..ottt 1
84 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......oouririirriniinirnieensiesseesisesssessseessenens 2
85
86 32660-G1 LIFT OUT BATTERY ASSEMBLY (RIGHT) ...ccuiiiiiiricirieireciseeiees e 1
87 32660-G2 LIFT OUT BATTERY ASSEMBLY (LEFT) ..ottt 1
88 CHARGER CONNECTOR (LIFT OUT BATTERY) (RH) ...vcviivivee e 1
89 CHARGER CONNECTOR (LIFT OUT BATTERY) (LH)....cevrvurinieeercneireeireeenene. 1
90 BATTERY CONNECTOR BRACKET .....c.cvoviiiiiieiieiieieieieie e 1

Service Parts Manual Page F-6


.?sku=25615G01
.?sku=25616G01
.?sku=22594G1
.?sku=17618G1
.?sku=33203G01
.?sku=33636G02
.?sku=17902G1
.?sku=28178G01
.?sku=28178G01
.?sku=609067
.?sku=33633G01
.?sku=28178G01
.?sku=28178G01
.?sku=32860G1
.?sku=00661G8
.?sku=14390G4
.?sku=20948G1
.?sku=14601G8
.?sku=32662G1
.?sku=32590G1
.?sku=32561G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 00438-G6 BOLT, 5/16 - 18 X B/4" LG ...cureveeeeeeeeeeceee e sen s s e senananaans 2
92 LOCK WASHER, 5/16".........ouiveviieeieiieeeeie et 2
93 NUT, 5/16 = 18 ..ottt ettt ettt n e s 2
94 BOLT, 1/4 - 20 X 1 1/2" LG woeeeeieieieieeieiet ettt ettt 6
95 00554-G7 WASHER, L/4" ..ot 6
96 NUT, 2/4 = 20 1ottt ettt sttt 6

Page F-7 Service Parts Manual


.?sku=00565G8
.?sku=00532G3
.?sku=00415G4
.?sku=14390G4

ELECTRICAL SYSTEM

Service Parts Manual Page F-8



ELECTRONIC SPEED CONTROL

RefEsc 16

Item 1 Includes ltems 2 - 31

Page G-1

Service Parts Manual




ELECTRONIC SPEED CONTROL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 SPEED CONTROLLER ASSEMBLY (INCLUDES ITEMS 2 - 31) ...cccevviiiinnes 1
2 SPEED CONTROL BRACKET ......vuiiiimireereineenesseseeeesesessssessesseeseenssssseens 1
3 POTENTIOMETER SUPPORT ......cuttimirieeneeeseeeneseeeeeseseesesseseneseeneens 1
4 FOUR PIN CONNECTOR (FEMALE) ......coceviueeeeeeeeeeeeeeeeeee e 1
5 32630-G1 16 GA WIRE (WHITE/RED, 22 3/4") ...cuiurireieeeeereeseeeeesseesseseseesseseeseees 1
6 HEAVY DUTY SOLENOID (24 VOLT)...ccturiueereieereeneseeseneensssnsesseeeesssesseens 1
7 SPEED CONTROLLER ..ottt eensssssesesees 1
8 D s BOLT, 1/4 = 20 X 3/4" LG ...ovureeieeeeeeeeeeieie et 3
9
10 LOCK NUT, 1/4 = 20.....cuiuieieeneereiseneseieessesesessees st ssessessssssenes 9
11 SPACER, 1/4" ...t 4
12
13
14
15 16 GA WIRE (BLUE, 18 3/4") ....cueeueereeeeeeereseeseseenessesessessssessseenessensssensssens 1
16 32684-G1 10 GA WIRE (BLACK, 18 1/2") .ouiuireereereeieeseesseesesesesssssessssesessssesessnssnnes 1
17 6 GA WIRE (BLACK, B 3/4") ....oiueeueireeeeeeisesesiseseaseeesesesessessssessseessseeees 1
18 32627-G1 16 GA WIRE (BLACK, 18") ...ouiiuieeirceeiseeteeseesseeseeseess st essssseees 1
19 16 GA WIRE (RED/WHITE, 8 1/2") 1..etueiieeereeeereeeereseeseseeseseeneseenessensseenennenes 1
20 32620-G1 ANGLE SHIELD, RH.....cvuririurireseeseeteessesseeseesssssessessessesesesssssssssssssssssssens 1
21 32620-G2 ANGLE SHIELD, LH ....oouiiiiiiiieie ettt 1
22
23
24
25
26 BOLT, 1/4 = 20 X 7/8" LGi....vveeeeeirereinieeeeeseisieie et 4
27 BOLT, 1/4 = 20 X 1/2" LGieuvvnieeeeeseeeieeieiseeeeesss et 2
28 00438-G6 BOLT, 5/16 = 18 X 5/8" LG ...euceueeurerereeseesseesneeseesssesessssessssessssssessssssessnssces 4
29 LOCK NUT, 5/16 = 18....cueuieeiereeieeneneereieineseeses s esssessse s ssssessssessssssnsenes 4
30 RESISTOR. ...ttt ittt as s ens s 1

Service Parts Manual Page G-2


.?sku=32568G1
.?sku=32558G1
.?sku=32636G1
.?sku=24002G1
.?sku=32630G1
.?sku=20468G3
.?sku=20972G1
.?sku=00414G6
.?sku=11027G2
.?sku=23726G1
.?sku=32632G1
.?sku=25972G83
.?sku=32631G1
.?sku=00414G7
.?sku=00414G4
.?sku=11027G1
.?sku=21764G1

ELECTRONIC SPEED CONTROL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 DIODE, 3 AMP.......oiiiiiiieeieieee ettt 1
32
33 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......ovvuirereeeereeieee s, 6
34 LOCK NUT, 1/4 = 20 c..cvieeiieieiciieie ettt 2
35 32618-G1 LINKAGE SHIELD ..ottt 1
36
37 SPEED CONTROL COVER.....c.ctuiuieaeieieieeseseieesesesesessanes s enssesssseseens 1
38 U NUT, 174 = 20 ...ttt 2
39 LOCK WASHER, #10 ....c.cuiiiieieiiiieie ettt 2
40 NUT, #10 = 821ttt st 2
41
42 D g LOCK WASHER, 5/16".....oocuueereirriaeiriseeseesesieie s ssessessssssss s sssssssssnes 2
43 JAM NUT, 5/16 = 24 ...ttt 2
44
45 WASHER, 1/4" (STAINLESS STEEL) ..ottt seseseseeenes 1
46 LOCK NUT, 1/4 = 20 c..cvieeeieeeiciieee ettt 1
47
48 VARISTOR MOV ....coimiiiiicieiniscieieieeseie s 1
49 6 GA WIRE (BLACK, 9") ..euiutiieieirieeieie st ennes 1
50 16 GA WIRE (BLUE, 23").....vuiviieieiieieieieieie ettt 1

Page G-3 Service Parts Manual


.?sku=30353G1
.?sku=00661G8
.?sku=11027G2
.?sku=11027G2
.?sku=32618G1
.?sku=32619G1
.?sku=00709G1
.?sku=00565G5
.?sku=00526G4
.?sku=00565G8
.?sku=00532G3
.?sku=23726G1
.?sku=11027G2
.?sku=11027G2
.?sku=25949G01
.?sku=25972G83
.?sku=25977G85

ELECTRONIC SPEED CONTROL

Service Parts Manual Page G-4



FRONT FORK AND STEERING

9 - Includes ltem 10

Ref Fss 16-1

Page H-1 Service Parts Manual



FRONT FORK AND STEERING

33 Includes Items 34 - 40
46 Includes ltems 47 - 49
65 Includes Items 66 - 78
67 Includes Items 68 - 71
72 Includes Iltems 73 - 76
88 Includes Iltems 72 - 77, 89 - 95
90 Includes Items 91 - 94

Ref Fss 16-2

Service Parts Manual Page H-2



FRONT FORK AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 FRONT FORK ....coocoitieitisctrieteeseesesees st ess et ss e es s essesesseessseennes 1
2 30146-G1 DUST CAP ..ottt 1
3 10387-G5 COTTER PIN, 3/32" X 1 1/4" LG ..eovveeeiereeeiee et 1
4 00536-G8 CASTELLATED NUT, 3/4 = 16 ...couiuieieceeeeee et 1
5 D g WASHER, B/4" ..ottt 1
6 BEARNG AND RACE ASSEMBLY (COMPLETE) .....c.curierereeeeeeneereneeeeeeneenenns 1
7 GREASE SEAL ..ottt sse s seesnens 1
8 FRONT AXLE ...ttt bbbt 1
9 HUB (INCLUDES ITEM 10).....cueiueuieeenceeineeeenseeessseesessessssesssesssssessesssesssesseeens 1
10 LUG BOLT, 1/2 - 20 X 1 3/16" LG .euceueereeeerieireiieeteeeeeeseeseeee st 4
11 BEARING AND RACE.........coovoieieeeeeeiseeeseessessessesss s ssesssssssss s ssessssse s 2
12 GREASE SEAL ...ttt 2
13 AXLE SPACER .....couiiueieieeneieiset et ss et 2
14 D 3 JAM NUT, 3/4 - 16 (STAINLESS STEEL) .....ouoiueiurieieireieieieieiseieee s 6
15 D 3 WASHER, B/4" .......oooeoeeeeeeeeeieeeeeesseses s see e ssesss s es s 3
16
17
18
19
20
21 SPLASH SHIELD ....oeuitireiieeeeceseeee ettt es s sse s snsesnsens 1
22 RIVET, 3/168" X 1/2" LG ..eviuiieeeceeieeteeseee sttt st 4
23
24 STEERING WHEEL ...ttt 1
25 LOCK NUT, 5/8 = 18 ..eeieeeiacerinctressieeseeseseiseseesess e e ss s ssss s ssssessens 1
26 75910-G01 | CLIP BOARD......cooiuieietitcte ittt 1
27 33175-G** CONTROL PANEL COVER .....oovimieiiiicieie et 1
28 BA507-GOT| | HOLE PLUG .....cuiuiieiieieceeie ettt 3
29 00102-G6 SCREW, #8 - 18 X 3/4" LG .e.ceeeeeeeieeieieiseiseiscse ettt 11
30 WASHER, #8.....ueiuittriiieteisitiee ettt eb e se st es s ee s 11

Page H-3

Service Parts Manual



.?sku=30905G1
.?sku=30146G1
.?sku=00571G8
.?sku=00571G8
.?sku=50892G1
.?sku=12092G1
.?sku=10223G7
.?sku=19888G1
.?sku=19862G1
.?sku=50908G1
.?sku=19471G1
.?sku=11655G2
.?sku=00667G8
.?sku=00571G8
.?sku=00571G8
.?sku=30878G1
.?sku=14269G1
.?sku=71948G01
.?sku=14390G2
.?sku=34507G01
.?sku=00559G4

FRONT FORK AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 UPPER FIXED HUB ASSEMBLY (INCLUDES ITEMS 34 - 40).........cccocvuniuruenes 1
34 30866-G1 UPPER HUB (FIXED) ......coiuitieneineiseiseeseesssessesesssessessesssssss s ssessssssssnes 1
35 GREASE FITTING, STRAIGHT ..ottt e 1
36 B0154-G1 BUSHING . ..ottt ettt 2
37 SPRING WASHER .....ceiuriieieitinecieeseee e esssensssseens 1
38 THRUST WASHER, 3/4" ......coiueiiieeiieeiieieieeie e 2
39 SPROCKET AND SHAFT (UPPER) ..ot sseseeseesssessens 1
40

41 00271-G8 BOLT, 5/16 = 18 X 2" LGi..uvveieieeeeeiieieieieese s 2
42 D0565-G8 LOCK WASHER, 5/16".......couiuieireereieiniseiseessessss s essessssssssssessessenssessesssenss 2
43 NUT, 5/16 = 18.....ietueiiecieeeies ettt es ettt 2
44

45

46 HUB ASSEMBLY (LOWER, SLIDING) (INCLUDES ITEMS 47 - 49)................. 1
47 HUB (LOWER, SLIDING) ....etueueeeeeeeeeeeeneseensesesesessesessseessessssssssessssssnsenes 1
48 GREASE FITTING, 90°.......cuiuiieieieeeieeeeiseeetsessssssse et ssesseos 1
49 B0154-G1 BUSHING . ..ottt sttt 2
50

51 D 3 WASHER, 3/4......cuuiieieieiieeieeiseise et 1
52 THRUST WASHER, 3/4" ...t 2
53 COTTER PIN, 1/8" X 1 1/4" LG ..ttt 2
54 B0861-G1 SPROCKET AND SHAFT (LOWER).......couiiiieireereeeeieeesseeesssssessesssessse e 1
55

56 00271-G8 BOLT, 5/16 = 18 X 2" LG ..ottt 1
57 D0743-G1 SCREW, 5/16 - 18 X 3 1/2" LG ....oovurrieieeieiiicie et 1
58 D g LOCK WASHER, 5/16"......ocuuiuuiiriaeiaiseeseessiseie s sssessssssssssssss s ssessesss s 3
59 NUT, 5/16 = 18..ciuiueiiiiicieieeiete ettt 4
60 D g LOCK WASHER, 5/16"........cucuieierireieeeiseseieiesssss st sns e 1

Service Parts Manual Page H-4


.?sku=31922G1
.?sku=30866G1
.?sku=10389G3
.?sku=30154G1
.?sku=30154G1
.?sku=00731G1
.?sku=30156G1
.?sku=30156G1
.?sku=71897G01
.?sku=00565G8
.?sku=00565G8
.?sku=00532G3
.?sku=00532G3
.?sku=31921G1
.?sku=30869G1
.?sku=18456G1
.?sku=30154G1
.?sku=30154G1
.?sku=00571G8
.?sku=30156G1
.?sku=30156G1
.?sku=10387G9
.?sku=30861G1
.?sku=00743G1
.?sku=00565G8
.?sku=00565G8
.?sku=00532G3
.?sku=00532G3
.?sku=00565G8

FRONT FORK AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

61

62 CHAIN, ROLLER .....cctuiuirieteese ettt sttt 1
63 MASTER LINK ...ooutiietieteinieteesisee sttt nseseens 1
64

65 30420-G1 VERTICAL LINK ASSEMBLY (INCLUDES ITEMS 66 - 78)......cccoueuurirreernienennes 1
66 30873-G1 VERTICAL LINK ..ottt ettt 1
67 TIE ROD END, RH THREAD (INCLUDES ITEMS 68 - 71) ...cocvevriincieeinnne 1
68 RUBBER BOOT .....ouiieiiiiiieicie st 1
69 CASTELLATED NUT, 7/16 = 20 ....couvveeieeeieeeeieeeeeeie e 1
70 COTTER PIN, 1/8" X 1 1/2" LG ..eeeeieeeseieieeieeeeeeeeieeeeeeeess e 1
71 GREASE FITTING, STRAIGHT ....couiiiieeirieireieeeseeeseeeseeesesseseseessseesesesees 1
72 TIE ROD END, LH THREAD (INCLUDES ITEMS 73 - 76).....c.ccvuvevreeeirennes 1
73 RUBBER BOOT .....ocuiieiiseeeseeseeeeseseessse s esesesssseesssessssesssssesnsessssesnnens 1
74 CASTELLATED NUT, 7/16 = 20 ...e.ceveeareieeeeeseeeiseisssesseeseesssseseeeesseees 1
75 COTTER PIN, 1/8 X 1 1/2" LG .ttt 1
76 GREASE FITTING, STRAIGHT ....covuiiiieiiieieie e 1
77 JAM NUT, 9/16 - 18 (LEFT HAND THREADS).......certurirureeereneeeeneeeeneeeenees 1
78 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) .......c.ccviveieeieirirnieieiseenen. 1
79

80

81 BELLCRANK ...ttt sttt 1
82

83 PIVOT SHAFT, 8" ..ottt ensesenes 1
84 BUSHING ..ottt 2
85 COTTER PIN, 1/8" X 1 1/4" LGi..eevveiieeeeeeiseeeeeeeeeie e e 1
86

87

88 30419-G1 HORIZONTAL LINKAGE ASSEMBLY (INCLUDES ITEMS 72 -77, 89 - 95) ...... 1
89 HORIZONTAL LINK .....coociuiviiiiieteieieieie et 1
90 TIE ROD END, RH THREAD (INCLUDES ITEMS 91 -94) .....c.cocoovurvrnnne. 1

Page H-5

Service Parts Manual



.?sku=30870G1
.?sku=30871G1
.?sku=30420G1
.?sku=27205G02
.?sku=27205G02
.?sku=50641G1
.?sku=50641G1
.?sku=50209G2
.?sku=50209G2
.?sku=10387G1
.?sku=10387G1
.?sku=10389G3
.?sku=10389G3
.?sku=27205G01
.?sku=50641G1
.?sku=50641G1
.?sku=50209G2
.?sku=50209G2
.?sku=10387G1
.?sku=10387G1
.?sku=10389G3
.?sku=10389G3
.?sku=18434G3
.?sku=18434G4
.?sku=30874G1
.?sku=30772G2
.?sku=70581G01
.?sku=10387G9
.?sku=30872G1
.?sku=27205G02
.?sku=27205G02

FRONT FORK AND STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 RUBBER BOOT ..ottt 1
92 GREASE FITTING, STRAIGHT ..ottt eeessesnsens 1
93 CASTELLATED NUT, 7/16 = 20 ....couviiieieieeieeieeeeieeeieeeieee i 1
94 COTTER PIN, 1/8" X 1 1/2" LG ...ttt 1
95 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).........ccceevuerrrerirerriercienneene 1

Service Parts Manual Page H-6


.?sku=50641G1
.?sku=10389G3
.?sku=50209G2
.?sku=10387G1
.?sku=18434G4

MOTOR

1 - Includes ltems 2 - 11

Ref Mtr 16

Page J-1 Service Parts Manual



MOTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11)................ 1
2 ARMATURE .....ouitiiiiiiee ittt es s se st sn s 1
3 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)............cccvvurveeierreenn. 1
4 BRUSH SPRING........cooiuiuimiiiieieeiseeteie et ssse s 4
5 3120-G1§ BRUSH PLATE AND BOX ......oiuiuiiieeieiseisnisessesssssssssssse s ssesssssssesnns 1
6 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ........ccccoorveinenn. 1
7 3120-G04 SNAP RING .....oooovreeeeeeeeseeeeeeee e eseeea e een s ens s anaeneesanens 1
8 BEARING ..ottt ettt 1
9 COVER COMMUTATOR END ....ocuuiuiiirieieiniseieeseisesesseee s 1
10 COVER PLATE AND SCREW....c..coiuiimimeireieiniseeeensesesesseeessssssseseeeessesens 1
11 (7Y 2SO 1
12
13
14 BUMPER SPLINE ......c.ciuitiieieieteieieisisisieeee sttt sesesesns 1

Service Parts Manual

Page J-2


.?sku=73445G01
.?sku=73120G01
.?sku=73120G03
.?sku=73120G15
.?sku=73120G25
.?sku=73120G06
.?sku=73120G07
.?sku=73120G08
.?sku=73120-G09
.?sku=73120G16
.?sku=24261G1

REAR AXLE

1 -Includes ltems 2 - 8

N

Front Of Vehicle

)
\\\\\\\‘ ) gy
N =) N

Part of Frame

Ref Rax 16

Page K-1 Service Parts Manual



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 36015-G01 | REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8) ...covuiuieiirieeeineieieeeinennes 1
2 28584-G01 DIFFERENTIAL COVER ASSEMBLY (INCLUDES ITEMS 3 - 5) ................ 1
3 28583-GO1 DIFFERENTIAL COVER ......ooooiereeciecieeieeeeeseeeseses s 1
4 28582-G01 O-RING ..ottt 1
5 28581-GO1 FILL/CHECK PLUG .....couieieiicieeeie et 1
6 BOLT, 5/16 = 18 X 3/4" LG ..ot 10
7 AXLE SHAFT (LEFT SIDE) ....veiieirieeeeeereieeseseeseeeessseeseseesssesssseenesessssesneens 1
8 AXLE SHAFT (RIGHT SIDE) ......cuiiiiieiieieieeeieieiee et 1
9
10
11
12
13 WASHER, 1/4" (STAINLESS STEEL).....c.euiieieeieiieieeeiseise e 3
14 LOCK WASHER, 1/4" (STAINLESS STEEL) ..ottt 3
15 BOLT, 1/4 = 20 X 1 1/4" LG ..eiueiiieeeeeeceeieieeeeie e 3
16
17 BOLT, 3/8 = 16 X 1 1/4" LG +.eeieeceeeeeeeieie e 4
18 D0643-G1 WASHER, 3/8" ......oouevuieieriiisessesess s ssessss s 4
19 NUT, B/8 = 16..e.eeeiceiiieieieieeie ettt 4

Service Parts Manual Page K-2


.?sku=15558G1
.?sku=20377G5
.?sku=20377G6
.?sku=00559G7
.?sku=00565-G7
.?sku=00797G2
.?sku=00427G2
.?sku=00643G1
.?sku=11098G5

WHEELS AND TIRES

Ref Whi 16

Page L-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 500424 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2-4).....cccoiiiiiiieeieen. 3
2 * TIRE, 4.80 - 8. s 1
3 33678 WHEEL RIM, 4 LUG ... 1
4 B 5 VALVE STEM ... e 1
5 4723-G1 LUG NUT, 1/2 = 20 ..ottt s 4
6

7 500450 TIRE AND WHEEL ASSEMBLY (4.8 - 8 FOAM FILLED) ....cooociiiiiiiieeiee 3

Service Parts Manual Page L-2


.?sku=600424
.?sku=886735
.?sku=14723G1
.?sku=600450




A Textron Company

E-Z-GO Division of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US...

North America:

Technical Assistance & Warranty
Service Parts

International:

Certified ISO 9001 /1SO 14001 by

Phone: 1-800-774-3946, FAX: 1-800-448-8124
Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department



	SERVICE PARTS MANUAL
	ELECTRIC THREE WHEEL UTILITY VEHICLES
	INDUSTRIAL 640
	STARTING MODEL YEAR 2007


	BATTERY PROLONGED STORAGE
	TABLE OF CONTENTS
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	1 32277-G1 FOOT PEDAL 1
	2 21531-G2 ABRASIVE STRIP 1
	3 70581-G01 BUSHING 3
	4 00771-G2 NYLON WASHER, 1/2" 2
	5 30772-G4 PIVOT SHAFT, 1/2" DIA. X 17" LG 1
	6 10387-G2 COTTER PIN, 3/32" X 1" LG 2
	7
	8 32279-G1 CONTROL ARM 1
	9 70581-G01 BUSHING 2
	10 30772-G3 PIVOT SHAFT, 1/2" DIA. X 16" LG 1
	11 10387-G9 COTTER PIN, 1/8" X 1 1/4" LG 1
	12
	13
	14 30783-G1 CONTROL LINK 1
	15 14443-G3 CLEVIS PIN, 5/16" X 1" LG 2
	16 10387-G2 COTTER PIN, 3/32" X 1" LG 2
	17
	18 30182-G1 CLEVIS YOKE 2
	19 00272-G4 BOLT, 5/16 - 18 X 2 1/2" LG 1
	20 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	21 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	22 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	23 14443-G3 CLEVIS PIN, 5/16" X 7/8" LG 1
	24 30779-G1 BRAKE EQUALIZER 1
	25 35428-G01 EXTENSION SPRING 1
	26 31855-G1 SPRING LINK 1
	27
	28
	29
	30 30182-G1 CLEVIS YOKE 4
	31 00441-G8 BOLT, 5/16 - 18 X 4" LG 2
	32 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	33 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 4
	34 10387-G2 COTTER PIN, 3/32" X 1" LG 4
	35
	36 30177-G1 EXTENSION SPRING 1
	37 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	38 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	BATTERY CHARGER - PORTABLE
	BATTERY CHARGER - PORTABLE
	1 602712 BATTERY CHARGER, LESTER, 24 VOLT, PORTABLE For service or replacement parts, contact: Lester Electrical 625 West “A” St...

	BATTERY CHARGER - ON BOARD
	BATTERY CHARGER - ON BOARD
	1 602707 BATTERY CHARGER ASSEMBLY, LESTER, 24 VOLT For service or replacement parts, contact: Lester Electrical 625 West “A” Str...

	BODY
	BODY
	BODY
	BODY
	1 35700-G01 LOAD DECK 1
	2 31051-G1 GALVANIZED STEEL LOAD DECK 1
	3 31051-G2 STAINLESS STEEL LOAD DECK 1
	4 00753-G3 SCREW, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) 1
	5 00559-G8 WASHER, 5/16" 1
	6
	7
	8 33738-G01 BODY PANEL, RH SIDE (IF EQUIPPED WITH ONBOARD CHARGER) 1
	9 33738-G02 BODY PANEL, RH SIDE (IF EQUIPPED WITH PORTABLE CHARGER) 1
	10 33739-G01 BODY PANEL, LH SIDE 1
	11 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	12 16705-G4 SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) 2
	13
	14 33750-G01 FRONT TRAY 1
	15 11027-G2 LOCK NUT, 1/4 - 20 28
	16
	17
	18 32574-G1 CHARGER MOUNT DOOR ASSEMBLY 1
	19
	20
	21 16705-G2 SCREW 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	22 14390-G4 LOCK NUT, 1/4 - 20 4
	23 22524-G1 FOAM TAPE (CUT TO 1" LG) 1
	24 22280-G1 TRIM, BLACK (CUT TO 3 1/2" LG) 1
	25
	26 33291-G01 LADDER KIT (4 STEP) 1
	27 33291-G02 LADDER KIT (6 STEP) (INCLUDES ITEMS 28 - 32) 1
	28 32556-G1 COUNTER WEIGHT 1
	29 00659-G2 BOLT, 1/2 - 13 X 2 1/4" LG (STAINLESS STEEL) 3
	30 00679-G3 WASHER, 1/2" (STAINLESS STEEL) 6
	31
	32 00891-G4 LOCK NUT, 1/2 - 13 3
	33
	34 30931-G1 BACKREST FRAME 1
	35 30917-G2 CUSHION, BACKREST 1
	36 00126-G6 SCREW, #12 - 11 X 3/4" LG 3
	37
	38 00288-G8 BOLT, 7/16 - 14 X 1" LG 4
	39 00566-G2 LOCK WASHER, 7/16" 4
	40 00532-G7 NUT, 7/16 - 14 4
	41
	42 71037-G02 NAMEPLATE, E-Z-GO (INCLUDES ITEM 43) 1
	43 23093-G1 DOUBLE SIDED TAPE (CUT TO LENGTH) 1
	44
	45 * SERIAL NUMBER PLATE 1
	46 10570-G9 RIVET, 1/8" X 11/32" LG (ALUMINUM) 4
	47 35432-G01 LABEL (INDUSTRIAL) 2
	48
	49 31127-G1 LABEL (DIRECTION SELECTOR) 1
	50 27493-G01 LABEL (CHARGER OPERATION INSTRUCTIONS) 1
	51 34359-G01 LABEL (SAFETY/OPERATION INSTRUCTIONS) 1
	52 25775-G01 LABEL (CHARGER WARNING) 1
	53
	54 31158-G2 SIDE RAILS 2
	55
	56 32980-G04 PINTLE HITCH KIT (INCLUDES ITEMS 58 - 61) 1
	57 30817-G1 PINTLE HITCH 1
	58 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG 4
	59 00560-G1 WASHER, 3/8" 8
	60 11098-G5 LOCK NUT, 3/8 - 16 4
	61
	62
	63 33732-G04 'E' HITCH KIT (INCLUDES ITEMS 65 - 68) 1
	64 33731-G01 'E' HITCH 1
	65 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 4
	66 00560-G1 WASHER, 3/8" 8
	67 11098-G5 LOCK NUT, 3/8 - 16 4

	BODY
	BODY
	BRAKES
	BRAKES
	BRAKES
	1 20938-G1 BRAKE ASSEMBLY, L.H. (INCLUDES ITEMS 4, 6 - 26) 1
	2 20938-G2 BRAKE ASSEMBLY, R.H. (INCLUDES ITEMS 5 - 26) 1
	3
	4 22519-G1 BACKING PLATE, L.H. 1
	5 22518-G1 BACKING PLATE, R.H. 1
	6 22516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 22520-G1 ADJUSTER BODY (INCLUDES ITEMS 8, 9) 1
	8 17287-G1 ADJUSTER BOLT 1
	9 17289-G1 PISTON ANCHOR 2
	10 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	11 13632-G1 NUT, 6MM 2
	12 17294-G1 ADJUSTING BOLT CAP 1
	13
	14
	15 22512-G1 ACTUATING LEVER 1
	16 22513-G1 LEVER PIN 1
	17 22514-G1 'U' CLIP 1
	18 22515-G1 SLIDING BLOCK 1
	19 22511-G1 DUST COVER 1
	20
	21 17292-G1 TENSION PIN 2
	22 17291-G1 SPRING CLAMP 2
	23 23398-G1 BRAKE SHOE SET (INCLUDES ITEMS 24, 25) 1
	24 23355-G1 BRAKE SHOE (LEADING) 1
	25 23355-G2 BRAKE SHOE (TRAILING) 1
	26 17290-G1 BRAKE SPRING 2
	27 17083-G1 BOLT, 5/16 - 24 X 3/4" LG 4
	28 15126-G1 LOCK NUT, 5/16 - 24 4
	29
	30
	31 19186-G2 BRAKE DRUM AND HUB ASSEMBLY 1
	32
	33 15485-G1 WASHER, 13/16" 2
	34 15487-G1 WASHER, 1 3/8" O.D. X 21/32" 2
	35 15483-G1 CASTELLATED NUT, 5/8 - 18 2
	36 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2

	BRAKES
	DIRECTION SELECTOR
	1 32042-G2 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 25) 1
	2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 - 6) 1
	3 24940-G1 STOP 2
	4 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	5 00414-G6 NUT, 1/4 - 20 2
	6 * BOARD AND CONTACT 1
	7 12835-G1 CAM 1
	8 19470-G1 SHAFT 1
	9 00560-G1 WASHER, 3/8" 1
	10 14390-G1 LOCK NUT, 3/8 - 24 1
	11 20757-G1 18 GA WIRE (RED, 7 3/4") 1
	12
	13 00645-G6 SCREW, #6 - 32 X 1 3/4" LG 4
	14 12806-G1 SPACER 4
	15 00565-G3 LOCK WASHER, #6 4
	16 00525-G5 NUT, #6 - 32 4
	17 10606-G2 MICRO SWITCH (HEAVY DUTY) 2
	18 13514-G1 SCREW, #6 - 32 X 7/32" LG 4
	19 14628-G1 FASTON TAB, 5/16" X 5/16" 3
	20 00567-G3 LOCK WASHER, #6 4
	21 32043-G1 BUZZER BRACKET 1
	22 17940-G1 REVERSE WARNING BUZZER 1
	23 00138-G4 SCREW, #6 - 32 X 1/2" LG 2
	24 00565-G3 LOCK WASHER, #6 4
	25 00525-G5 NUT, #6 - 32 4
	26
	27 19886-G1 DIRECTION SELECTOR HANDLE 1
	28 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	29 30318-G2 SPACER 3
	30 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) 3
	31 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 3
	32 00550-G1 LOCK NUT, 1/4 - 20 3
	33
	34
	35 00565-G8 LOCK WASHER, 5/16" 4
	36 00544-G3 JAM NUT, 5/16 - 18 4

	DIRECTION SELECTOR
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 17421-G1 KEY SWITCH (INCLUDES ITEMS 2 - 4) 1
	2 * PAL NUT 1
	3 17137-G1 FACE NUT, 3/4 - 20 1
	4 17063-G1 IGNITION KEY 1
	5 30533-G1 ON/OFF PLATE 1
	6
	7
	8 31114-G2 CABLE RETAINER 3
	9 00852-G1 RIVET, 3/16" X 7/16" LG 3
	10 17618-G1 WIRE TIE 10
	11 20058-G1 WIRE TIE ADHESIVE BASE 7
	12
	13 11845-G3 INSULATED CABLE CLAMP, 3/4" 2
	14 00852-G1 RIVET, 3/16" X 7/16" LG 2
	15 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 4
	16 00565-G8 WASHER, 5/16" (SILICON BRONZE) 8
	17 31387-G1 BATTERY HOLD DOWN 1
	18 30429-G2 BATTERY HOLD DOWN ROD, 5/16 - 18 1
	19 00642-G8 WASHER, 5/16" 1
	20 00532-G3 NUT, 5/16 - 18 4
	21 00702-G2 NUT, 5/16 - 18 8
	22 32626-G1 CONTROL HARNESS 1
	23 18392-G1 FUSE (15 AMP) 2
	24 32615-G1 POWER HARNESS (ON BOARD CHARGER) 1
	25 31178-G1 6 GA WIRE (BLACK, 18 1/4") 1
	26 31178-G2 6 GA WIRE (BLACK, 8 3/4") 2
	27 32642-G1 POWER HARNESS (PORTABLE CHARGER) 1
	28
	29 32684-G1 10 GA WIRE (BLACK, 18 1/2") 1
	30
	31 32984-G02 LIGHT KIT (INCLUDES ITEMS 33 - 45) 1
	32 32984-G03 LIGHT KIT (W/LIFT OUT BATTERIES) (INCLUDES ITEMS 33 - 50) 1
	33 18431-G1 LIGHT SWITCH ASSEMBLY 1
	34 30394-G1 HEAD LIGHT ASSEMBLY 2
	35 00556-G3 LOCK WASHER, 2
	36 00533-G1 NUT, 1/2 - 13 2
	37
	38 22288-G1 TAILLIGHT ASSEMBLY 1
	39 00513-G4 SCREW, #8 - 18 X 1 1/2" LG 2
	40 00180-G6 SCREW, #10 - 24 X 3/4" LG 4
	41 00739-G1 WELL NUT, #10 - 24 4
	42 21759-G1 LIGHT BULB 1
	43 32985-G01 WIRE HARNESS (LIGHTS) 1
	44 20058-G1 WIRE TIE ADHESIVE BASE 4
	45 17618-G1 WIRE TIE 12
	46
	47 33021-G01 WIRE HARNESS (LIFT OUT BATTERIES) 1
	48 17902-G1 TAB ADAPTOR 1
	49 33208-G02 16 GA WIRE (WHITE, 6") 2
	50 33208-G01 16 GA WIRE (BLACK, 6") 2
	51 33212-G01 STROBE LIGHT KIT (INCLUDES ITEMS 52 - 65) 1
	52 25617-G01 STROBE LIGHT ASSEMBLY 1
	53 00156-G4 SCREW, #10 - 32 X 1/2" LG 3
	54 00594-G5 LOCK WASHER, #10 3
	55 00672-G4 NUT, #10 - 32 (STAINLESS STEEL) 3
	56 33201-G01 STROBE MOUNTING BRACKET 1
	57 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) 2
	58 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 2
	59 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	60 17902-G1 TAB ADAPTER 1
	61 25615-G01 16 GA WIRE (RED, 41") 1
	62 25616-G01 16 GA WIRE (GRAY, 83") 1
	63 22594-G1 FUSE HOLDER 1
	64 17618-G1 WIRE TIE 9
	65 33203-G01 16 GA WIRE (GRAY, 48") 1
	66
	67 33587-G01 STATE OF CHARGE METER ASSEMBLY (INCLUDES ITEMS 68 - 71) 1
	68 33636-G02 STATE OF CHARGE METER (24 VOLT) 1
	69 17902-G1 TAB ADAPTER 1
	70 25978-G62 18 GA WIRE (RED, 12") 1
	71 28178-G01 MOUNTING PLATE 1
	72
	73 33586-G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 74 - 75) 1
	74 33633-G01 HOUR METER (18 - 60 VDC) 1
	75 28178-G01 MOUNTING PLATE 1
	76
	77 32860-G1 HORN ASSEMBLY 1
	78 25978-G91 18 GA WIRE (ORANGE, 12") 1
	79 35111G01 18 GA WIRE (YELLOW/RED, 12") 1
	80 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 1
	81 14390-G4 LOCK NUT, 1/4 - 20 1
	82
	83 20948-G1 HORN SWITCH 1
	84 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	85
	86 32660-G1 LIFT OUT BATTERY ASSEMBLY (RIGHT) 1
	87 32660-G2 LIFT OUT BATTERY ASSEMBLY (LEFT) 1
	88 32662-G1 CHARGER CONNECTOR (LIFT OUT BATTERY) (RH) 1
	89 32590-G1 CHARGER CONNECTOR (LIFT OUT BATTERY) (LH) 1
	90 32561-G1 BATTERY CONNECTOR BRACKET 1
	91 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	92 00565-G8 LOCK WASHER, 5/16" 2
	93 00532-G3 NUT, 5/16 - 18 2
	94 00415-G4 BOLT, 1/4 - 20 X 1 1/2" LG 6
	95 00554-G7 WASHER, 1/4" 6
	96 14390-G4 NUT, 1/4 - 20 6

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRONIC SPEED CONTROL
	1 32568-G1 SPEED CONTROLLER ASSEMBLY (INCLUDES ITEMS 2 - 31) 1
	2 32558-G1 SPEED CONTROL BRACKET 1
	3 32636-G1 POTENTIOMETER SUPPORT 1
	4 24002-G1 FOUR PIN CONNECTOR (FEMALE) 1
	5 32630-G1 16 GA WIRE (WHITE/RED, 22 3/4") 1
	6 20468-G3 HEAVY DUTY SOLENOID (24 VOLT) 1
	7 20972-G1 SPEED CONTROLLER 1
	8 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 3
	9
	10 11027-G2 LOCK NUT, 1/4 - 20 9
	11 23726-G1 SPACER, 1/4" 4
	12
	13
	14
	15 32632-G1 16 GA WIRE (BLUE, 18 3/4") 1
	16 32684-G1 10 GA WIRE (BLACK, 18 1/2") 1
	17 25972-G83 6 GA WIRE (BLACK, 6 3/4") 1
	18 32627-G1 16 GA WIRE (BLACK, 18") 1
	19 32631-G1 16 GA WIRE (RED/WHITE, 8 1/2") 1
	20 32620-G1 ANGLE SHIELD, RH 1
	21 32620-G2 ANGLE SHIELD, LH 1
	22
	23
	24
	25
	26 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	27 00414-G4 BOLT, 1/4 - 20 X 1/2" LG 2
	28 00438-G6 BOLT, 5/16 - 18 X 5/8" LG 4
	29 11027-G1 LOCK NUT, 5/16 - 18 4
	30 21764-G1 RESISTOR 1
	31 30353-G1 DIODE, 3 AMP 1
	32
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	34 11027-G2 LOCK NUT, 1/4 - 20 2
	35 32618-G1 LINKAGE SHIELD 1
	36
	37 32619-G1 SPEED CONTROL COVER 1
	38 00709-G1 'U' NUT, 1/4 - 20 2
	39 00565-G5 LOCK WASHER, #10 2
	40 00526-G4 NUT, #10 - 32 2
	41
	42 00565-G8 LOCK WASHER, 5/16" 2
	43 00532-G3 JAM NUT, 5/16 - 24 2
	44
	45 23726-G1 WASHER, 1/4" (STAINLESS STEEL) 1
	46 11027-G2 LOCK NUT, 1/4 - 20 1
	47
	48 25949-G01 VARISTOR MOV 1
	49 25972-G83 6 GA WIRE (BLACK, 9") 1
	50 25977-G85 16 GA WIRE (BLUE, 23") 1

	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	FRONT FORK AND STEERING
	1 30905-G1 FRONT FORK 1
	2 30146-G1 DUST CAP 1
	3 10387-G5 COTTER PIN, 3/32" X 1 1/4" LG 1
	4 00536-G8 CASTELLATED NUT, 3/4 - 16 1
	5 00571-G8 WASHER, 3/4" 1
	6 50892-G1 BEARNG AND RACE ASSEMBLY (COMPLETE) 1
	7 12092-G1 GREASE SEAL 1
	8 10223-G7 FRONT AXLE 1
	9 19888-G1 HUB (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	11 50908-G1 BEARING AND RACE 2
	12 19471-G1 GREASE SEAL 2
	13 11655-G2 AXLE SPACER 2
	14 00667-G8 JAM NUT, 3/4 - 16 (STAINLESS STEEL) 6
	15 00571-G8 WASHER, 3/4" 3
	16
	17
	18
	19
	20
	21 30878-G1 SPLASH SHIELD 1
	22 14269-G1 RIVET, 3/16" X 1/2" LG 4
	23
	24 71948-G01 STEERING WHEEL 1
	25 14390-G2 LOCK NUT, 5/8 - 18 1
	26 75910-G01 CLIP BOARD 1
	27 33175-G** CONTROL PANEL COVER 1
	28 34507-G01 HOLE PLUG 3
	29 00102-G6 SCREW, #8 - 18 X 3/4" LG 11
	30 00559-G4 WASHER, #8 11
	31
	32
	33 31922-G1 UPPER FIXED HUB ASSEMBLY (INCLUDES ITEMS 34 - 40) 1
	34 30866-G1 UPPER HUB (FIXED) 1
	35 10389-G3 GREASE FITTING, STRAIGHT 1
	36 30154-G1 BUSHING 2
	37 00731-G1 SPRING WASHER 1
	38 30156-G1 THRUST WASHER, 3/4" 2
	39 71897-G01 SPROCKET AND SHAFT (UPPER) 1
	40
	41 00271-G8 BOLT, 5/16 - 18 X 2" LG 2
	42 00565-G8 LOCK WASHER, 5/16" 2
	43 00532-G3 NUT, 5/16 - 18 2
	44
	45
	46 31921-G1 HUB ASSEMBLY (LOWER, SLIDING) (INCLUDES ITEMS 47 - 49) 1
	47 30869-G1 HUB (LOWER, SLIDING) 1
	48 18456-G1 GREASE FITTING, 90˚ 1
	49 30154-G1 BUSHING 2
	50
	51 00571-G8 WASHER, 3/4 1
	52 30156-G1 THRUST WASHER, 3/4" 2
	53 10387-G9 COTTER PIN, 1/8" X 1 1/4" LG 2
	54 30861-G1 SPROCKET AND SHAFT (LOWER) 1
	55
	56 00271-G8 BOLT, 5/16 - 18 X 2" LG 1
	57 00743-G1 SCREW, 5/16 - 18 X 3 1/2" LG 1
	58 00565-G8 LOCK WASHER, 5/16" 3
	59 00532-G3 NUT, 5/16 - 18 4
	60 00565G8 LOCK WASHER, 5/16" 1
	61
	62 30870-G1 CHAIN, ROLLER 1
	63 30871-G1 MASTER LINK 1
	64
	65 30420-G1 VERTICAL LINK ASSEMBLY (INCLUDES ITEMS 66 - 78) 1
	66 30873-G1 VERTICAL LINK 1
	67 27205-G02 TIE ROD END, RH THREAD (INCLUDES ITEMS 68 - 71) 1
	68 50641-G1 RUBBER BOOT 1
	69 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	70 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 1
	71 10389-G3 GREASE FITTING, STRAIGHT 1
	72 27205-G01 TIE ROD END, LH THREAD (INCLUDES ITEMS 73 - 76) 1
	73 50641-G1 RUBBER BOOT 1
	74 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	75 10387-G1 COTTER PIN, 1/8 X 1 1/2" LG 1
	76 10389-G3 GREASE FITTING, STRAIGHT 1
	77 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS) 1
	78 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) 1
	79
	80
	81 30874-G1 BELLCRANK 1
	82
	83 30772-G2 PIVOT SHAFT, 8" 1
	84 70581-G01 BUSHING 2
	85 10387-G9 COTTER PIN, 1/8" X 1 1/4" LG 1
	86
	87
	88 30419-G1 HORIZONTAL LINKAGE ASSEMBLY (INCLUDES ITEMS 72 -77, 89 - 95) 1
	89 30872-G1 HORIZONTAL LINK 1
	90 27205-G02 TIE ROD END, RH THREAD (INCLUDES ITEMS 91 - 94) 1
	91 50641-G1 RUBBER BOOT 1
	92 10389-G3 GREASE FITTING, STRAIGHT 1
	93 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	94 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 1
	95 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD) 1

	FRONT FORK AND STEERING
	FRONT FORK AND STEERING
	FRONT FORK AND STEERING
	FRONT FORK AND STEERING
	FRONT FORK AND STEERING
	MOTOR
	MOTOR
	1 73445-G01 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) 1
	2 73120-G01 ARMATURE 1
	3 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	4 73120-G03 BRUSH SPRING 4
	5 73120-G15 BRUSH PLATE AND BOX 1
	6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G06 SNAP RING 1
	8 73120-G07 BEARING 1
	9 73120-G08 COVER COMMUTATOR END 1
	10 73120-G09 COVER PLATE AND SCREW 1
	11 73120-G16 CAP 1
	12
	13
	14 24261-G1 BUMPER SPLINE 1


	REAR AXLE
	REAR AXLEREAR AXLE
	1 36015-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8) 1
	2 28584-G01 DIFFERENTIAL COVER ASSEMBLY (INCLUDES ITEMS 3 - 5) 1
	3 28583-G01 DIFFERENTIAL COVER 1
	4 28582-G01 O-RING 1
	5 28581-G01 FILL/CHECK PLUG 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 20377-G5 AXLE SHAFT (LEFT SIDE) 1
	8 20377-G6 AXLE SHAFT (RIGHT SIDE) 1
	9
	10
	11
	12
	13 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	14 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	15 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	16
	17 00427-G2 BOLT, 3/8 - 16 X 1 1/4" LG 4
	18 00643-G1 WASHER, 3/8" 4
	19 11098-G5 NUT, 3/8 - 16 4

	WHEELS AND TIRES
	1 600424 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2 - 4) 3
	2 * TIRE, 4.80 - 8 1
	3 33678 WHEEL RIM, 4 LUG 1
	4 886735 VALVE STEM 1
	5 14723-G1 LUG NUT, 1/2 - 20 4
	6
	7 600450 TIRE AND WHEEL ASSEMBLY (4.8 - 8 FOAM FILLED) 3

	WHEELS AND TIRES

	ELE 16-24apr09.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 17421-G1 KEY SWITCH (INCLUDES ITEMS 2 - 4) 1
	2 * PAL NUT 1
	3 17137-G1 FACE NUT, 3/4 - 20 1
	4 17063-G1 IGNITION KEY 1
	5 30533-G1 ON/OFF PLATE 1
	6
	7
	8 31114-G2 CABLE RETAINER 3
	9 00852-G1 RIVET, 3/16" X 7/16" LG 3
	10 17618-G1 WIRE TIE 10
	11 20058-G1 WIRE TIE ADHESIVE BASE 7
	12
	13 11845-G3 INSULATED CABLE CLAMP, 3/4" 2
	14 00852-G1 RIVET, 3/16" X 7/16" LG 2
	15 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 4
	16 00565-G8 WASHER, 5/16" (SILICON BRONZE) 8
	17 31387-G1 BATTERY HOLD DOWN 1
	18 30429-G2 BATTERY HOLD DOWN ROD, 5/16 - 18 1
	19 00642-G8 WASHER, 5/16" 1
	20 00532-G3 NUT, 5/16 - 18 4
	21 00702-G2 NUT, 5/16 - 18 8
	22 32626-G1 CONTROL HARNESS 1
	23 18392-G1 FUSE (15 AMP) 2
	24 32615-G1 POWER HARNESS (ON BOARD CHARGER) 1
	25 31178-G1 6 GA WIRE (BLACK, 18 1/4") 1
	26 31178-G2 6 GA WIRE (BLACK, 8 3/4") 2
	27 32642-G1 POWER HARNESS (PORTABLE CHARGER) 1
	28
	29 32684-G1 10 GA WIRE (BLACK, 18 1/2") 1
	30
	31 32984-G02 LIGHT KIT (INCLUDES ITEMS 33 - 45) 1
	32 32984-G03 LIGHT KIT (W/LIFT OUT BATTERIES) (INCLUDES ITEMS 33 - 50) 1
	33 18431-G1 LIGHT SWITCH ASSEMBLY 1
	34 30394-G1 HEAD LIGHT ASSEMBLY 2
	35 00556-G3 LOCK WASHER, 2
	36 00533-G1 NUT, 1/2 - 13 2
	37
	38 22288-G1 TAILLIGHT ASSEMBLY 1
	39 00513-G4 SCREW, #8 - 18 X 1 1/2" LG 2
	40 00180-G6 SCREW, #10 - 24 X 3/4" LG 4
	41 00739-G1 WELL NUT, #10 - 24 4
	42 21759-G1 LIGHT BULB 1
	43 32985-G01 WIRE HARNESS (LIGHTS) 1
	44 20058-G1 WIRE TIE ADHESIVE BASE 4
	45 17618-G1 WIRE TIE 12
	46
	47 33021-G01 WIRE HARNESS (LIFT OUT BATTERIES) 1
	48 17902-G1 TAB ADAPTOR 1
	49 33208-G02 16 GA WIRE (WHITE, 6") 2
	50 33208-G01 16 GA WIRE (BLACK, 6") 2
	51 33212-G01 STROBE LIGHT KIT (INCLUDES ITEMS 52 - 65) 1
	52 25617-G01 STROBE LIGHT ASSEMBLY 1
	53 00156-G4 SCREW, #10 - 32 X 1/2" LG 3
	54 00594-G5 LOCK WASHER, #10 3
	55 00672-G4 NUT, #10 - 32 (STAINLESS STEEL) 3
	56 33201-G01 STROBE MOUNTING BRACKET 1
	57 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) 2
	58 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 2
	59 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	60 17902-G1 TAB ADAPTER 1
	61 25615-G01 16 GA WIRE (RED, 41") 1
	62 25616-G01 16 GA WIRE (GRAY, 83") 1
	63 22594-G1 FUSE HOLDER 1
	64 17618-G1 WIRE TIE 9
	65 33203-G01 16 GA WIRE (GRAY, 48") 1
	66
	67 33587-G01 STATE OF CHARGE METER ASSEMBLY (INCLUDES ITEMS 68 - 71) 1
	68 33636-G02 STATE OF CHARGE METER (24 VOLT) 1
	69 17902-G1 TAB ADAPTER 1
	70 25978-G62 18 GA WIRE (RED, 12") 1
	71 28178-G01 MOUNTING PLATE 1
	72 609067 SOC FUSE HARNESS 1
	73 33586-G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 74 - 75) 1
	74 33633-G01 HOUR METER (18 - 60 VDC) 1
	75 28178-G01 MOUNTING PLATE 1
	76
	77 32860-G1 HORN ASSEMBLY 1
	78 25978-G91 18 GA WIRE (ORANGE, 12") 1
	79 35111G01 18 GA WIRE (YELLOW/RED, 12") 1
	80 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 1
	81 14390-G4 LOCK NUT, 1/4 - 20 1
	82
	83 20948-G1 HORN SWITCH 1
	84 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	85
	86 32660-G1 LIFT OUT BATTERY ASSEMBLY (RIGHT) 1
	87 32660-G2 LIFT OUT BATTERY ASSEMBLY (LEFT) 1
	88 32662-G1 CHARGER CONNECTOR (LIFT OUT BATTERY) (RH) 1
	89 32590-G1 CHARGER CONNECTOR (LIFT OUT BATTERY) (LH) 1
	90 32561-G1 BATTERY CONNECTOR BRACKET 1
	91 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	92 00565-G8 LOCK WASHER, 5/16" 2
	93 00532-G3 NUT, 5/16 - 18 2
	94 00415-G4 BOLT, 1/4 - 20 X 1 1/2" LG 6
	95 00554-G7 WASHER, 1/4" 6
	96 14390-G4 NUT, 1/4 - 20 6

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	BRK 16_4SEP09.pdf
	BRAKES
	BRAKES
	BRAKES
	1 20938-G1 BRAKE ASSEMBLY, L.H. (INCLUDES ITEMS 4, 6 - 26) 1
	2 20938-G2 BRAKE ASSEMBLY, R.H. (INCLUDES ITEMS 5 - 26) 1
	3
	4 22519-G1 BACKING PLATE, L.H. 1
	5 22518-G1 BACKING PLATE, R.H. 1
	6 22516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 22520-G1 ADJUSTER BODY (INCLUDES ITEMS 8, 9) 1
	8 17287-G1 ADJUSTER BOLT 1
	9 17289-G1 PISTON ANCHOR 2
	10 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	11 13632-G1 NUT, 6MM 2
	12 17294-G1 ADJUSTING BOLT CAP 1
	13
	14
	15 22512-G1 ACTUATING LEVER 1
	16 22513-G1 LEVER PIN 1
	17 22514-G1 'U' CLIP 1
	18 22515-G1 SLIDING BLOCK 1
	19 22511-G1 DUST COVER 1
	20
	21 17292-G1 TENSION PIN 2
	22 17291-G1 SPRING CLAMP 2
	23 23398-G1 BRAKE SHOE SET (INCLUDES ITEMS 24, 25) 1
	24 23355-G1 BRAKE SHOE (LEADING) 1
	25 23355-G2 BRAKE SHOE (TRAILING) 1
	26 17290-G1 BRAKE SPRING 2
	27 17083-G1 BOLT, 5/16 - 24 X 3/4" LG 4
	28 15126-G1 LOCK NUT, 5/16 - 24 4
	29
	30
	31 19186-G2 BRAKE DRUM AND HUB ASSEMBLY 1
	32
	33 15485-G1 WASHER, 13/16" 2
	34 15487-G1 WASHER, 1 3/8" O.D. X 21/32" 2
	35 612928 CASTELLATED NUT, 5/8 - 18 2
	36 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2

	BRAKES



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




